
Lincoln Water System
Facilities Master Plan

City of Lincoln Project  No. 701353

May 2014
HDR Project  No. 214269



jehunt
Text Box
(THIS PAGE WAS INTENTIONALLY LEFT BLANK)



 

 

8404 Indian Hills Drive 
Omaha, NE 68114 

 

Phone: (402) 399-1000 

Fax: (402) 399-1398 

www.hdrinc.com 

 

 

 

May 12, 2014 

 

 
Steve Owen 
Superintendent of Water Production and Treatment 
Lincoln Water System 
2021 North 27th Street 
Lincoln, Nebraska 68503 

 

RE: 2013 Facilities Master Plan 

 

Dear Mr. Owen: 

 

HDR Engineering, Inc. is pleased to submit the 2013 Facilities Master Plan for the Lincoln Water 
System.  This plan is a comprehensive master plan that addresses future water supply, 
[...]
3.3.3 Proposed Perchlorate Rule ........................................................................ 28 

3.3.4 Proposed Long-Term Lead and Copper Rule ............................................ 28 

3.3.5 Proposed Carcinogenic Volatile Organic Compounds Rule ....................... 28 

3.3.6 Potential Future Regulations – Regulatory Actions Beyond 2015 .............. 29 

4.0 Water Treatment Plant Improvement Evaluation ...................................................... 29 

4.1 Future Capacity Needs ........................................................................................... 29 

4.2 Plant Expansion Needs .......................................................................................... 30 

4.2.1 12-MGD West Plant Expansion ................................................................. 31 

4.2.2 First 30-MGD East Plant Expansion ........................................................... 31 

4.2.3 Second 30-MGD East Plant Expansion ..................................................... 31 

4.2.4 Missouri River Project and Treatment ........................................................ 31 

4.3 Regulatory Improvements ....................................................................................... 32 

4.3.1 NPDES Discharge Compliance Improvements .......................................... 32 

4.3.2 UV Disinfection Improvements ................................................................... 33 

4.3.3 Membrane Improvements .......................................................................... 33 

4.3.4 Granular Activated Carbon Improvements ................................................. 34 

4.3.5 Ozone for West Plant Improvements ......................................................... 34 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353                                                           ii 
May 2014 

 

 

5.0 Recommended Improvements ................................................................................... 34 

5.1 Capacity Expansion Improvements ......................................................................... 34 

5.1.1 12-MGD West Plant Expansion ................................................................. 34 

5.1.2 First 30-MGD East Plant Expansion ........................................................... 35 

5.1.3 Second 30-MGD East Plant Expansion ..................................................... 36 

5.2 Regulatory Improvements ....................................................................................... 37 

5.3 Summary of All Improvements ................................................................................ 37 

List of Tables 

Table 2-1  Historical Energy Use - Fiscal Years 1994/95 Through 2012/13 ................................ 9 

Table 3-1  Raw Water Quality ...................................................................................................14 

Table 3-2  East Plant Finished Water Quality ............................................................................15 

Table 3-3  West Plant Finished Water Quality ...........................................................................16 

Table 3-4  Current Drinking Water Regulations .........................................................................25 

Table 4-1  Recommended Plant Expansions ............................................................................31 

Table 5-1  Opinion of Probable Cost – 12 MGD West Plant Expansion .....................................35 

Table 5-2  Opinion of Probable Cost – First 30 MGD East Plant Expansion ..............................36 

Table 5-3  Opinion of Probable Cost – Second 30 MGD East Plant Expansion1 .......................36 

Table 5-4  Opinion of Probable Cost – Summary of All Improvements ......................................37 

 

List of Figures 

Figure 2-1  East Plant Process Flow Diagram ............................................................................ 3 

Figure 2-2  West Plant Process Flow Diagram ........................................................................... 7 

Figure 2-3  Volume of Water Pumped by Transmission Pumps per Fiscal Year ........................10 

Figure 2-4  Total Electrical Expenses per Fiscal Year ...............................................................10 

Figure 2-5  Cost/KWH per Fiscal Year ......................................................................................11 

Figure 2-6  Energy Usage in KWHs/Million Gallons per Fiscal Year ..........................................11 

Figure 2-7  Energy Usage in Total KWHs Per Fiscal Year ........................................................12 

Figure 3-1  East Plant Total Manganese ...................................................................................18 

Figure 3-2  West Plant Total Manganese ..................................................................................18 

Figure 3-3  East Plant Turbidity .................................................................................................20 

Figure 3-4  West Plant Turbidity ................................................................................................20 

Figure 3-5  East Plant TOC .......................................................................................................22 

Figure 3-6  West Plant TOC ......................................................................................................22 

Figure 4-1  Future Demand Projections ....................................................................................30 

 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353                                                           iii 
May 2014 

 

 

Abbreviations and Acronyms 
 

2002 Master Plan 2002 Facilities Master Plan 

°C   degrees Celsius 

CCR   consumer confidence report 

cfu   colony forming unit 

City   City of Lincoln 

CT   contact time 

cVOC   carcinogenic volatile organic compound 

DBP   disinfection byproducts 

DBPR   Disinfectant/Disinfection Byproduct Rule 

EPA    U.S. Environmental Protection Agency 

FY   fiscal year 

GAC   granular activated carbon 

gpm   gallons per minute 

HAA5   haloacetic acids 

HCW   horizontal collector well 

HDR    HDR Engineering, Inc. 

IESWTR  Interim Enhanced Surface Water Treatment Rule 

KWH   kilowatt hour 

lb/d   pounds per day 

LCR   Lead and Copper Rule 

LRAA   locational running annual average 

LT2ESWTR  Long-Term 2 Enhanced Surface Water Treatment Rule 

LWS   Lincoln Water System 

Master Plan  2013 Facilities Master Plan 

MCL   Maximum Contaminant Level 

MCLG   Maximum Contaminant Level Goal 

MG   million gallons 

MGD   million gallons per day 

mg/L   milligrams per liter 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353                                                           iv 
May 2014 

 

 

µg/l   micrograms per liter 

NDMA   Nitrosodimethylamine 

NOM   natural organic matter 

NPDES  National Pollutant Discharge Elimination System 

NTU   Nephelometric Turbidity Units 

OPPD   Omaha Public Power District 

PLSLR   Partial Lead Service Line Replacement 

RTCR   Revised Total Coliform Rule 

SAB   Science Advisory Board 

SDS   Simulated Distribution System  

SDWA   Safe Drinking Water Act 

SWTR   Surface Water Treatment Rule 

TCR   Total Coliform Rule  

TOC   total organic carbon 

TTHM   total trihalomethanes 

UCMR3  Third Unregulated Contaminant Monitoring Rule 

UON   unless otherwise noted 

UV   ultraviolet 

WHO   World Health Organization 

 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  1 
May 2014 

 

 

1.0 Introduction 

Chapter 4 - Water Treatment provides an assessment of the existing treatment facilities and 

defines the improvements required to meet future regulatory requirements and capacity needs 

of the system.   

2.0 Overview of Existing Facilities 

The Lincoln Water System’s (LWS’s) Platte River Water Treatment Facility consists of two 

treatment plants located on a single site.  The East Plant has a design capacity of 60 million 

gallons per day (MGD) and treats water to surface water treatment standards.  The West Plant 

is a 60 MGD groundwater treatment plant.   

2.1 East Plant 

The East Plant was constructed in 1994 and has a maximum production capacity of 60 MGD.  

The plant treats water from two 17.5-MGD horizontal collector wells (HCWs) in the City of 

Lincoln’s (City) well field. The source water from one of the existing HCWs is classified as 

groundwater under the direct influence of surface water.   A third HCW with a similar expected 

capacity is currently under construction.  The caisson and laterals for a fourth HCW are also 

under construction; the well is not currently being equipped with piping, pumps, or well house.   

The East Plant treatment processes are shown in the process flow diagram in Figure 2-1 and 

summarized below: 

• Ozonation for iron and manganese oxidation and primary disinfection 

• Addition of filter aid polymer 

• Gravity filtration 

• Primary disinfection with free chlorine through filters, clearwells, 84-inch pipeline 

• Secondary disinfection with chloramines though storage reservoir 

• Fluoridation 

• Finished water pumping through south transmission pumping station 

The facility has been designed to provide for four future 30-MGD treatment trains, future 

chemical feed equipment, and the expansion of the reservoir and transmission pumping station.    

Primary power for the plant is provided by two redundant power services from Omaha Public 

Power District (OPPD).  The plant is equipped with transfer switches to allow mobile diesel 

generators to provide backup power for the entire facility.  



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  2 
May 2014 

 

 

 

 

 

 

 

(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 

 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  3 
May 2014 
 
 

 

 

Figure 2-1  East Plant Process Flow Diagram 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  4 
May 2014 
 
 

 

 

 

 

 

 

 

(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 

 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  5 
May 2014 

 

 

2.2 West Plant 

The West Plant has a treatment capacity of 60 MGD.  It treats water from 40 vertical wells in the 

City’s well field with capacities ranging from 500 to 3,000 gallons per minute (gpm).  The water 

from all of the vertical wells is classified as groundwater.  The West Plant was constructed in 

1935 and underwent major expansions in 1948, 1954, and 1956.  

The West Plant treatment processes are shown in the process flow diagram in Figure 2-2 and 

summarized below: 

• Aeration for oxidation of iron 

• Primary disinfection with free chlorine through detention basins (Chlorination also 

provides oxidation of manganese through detention basins.)   

• Gravity filtration 

• Secondary disinfection with chloramines though clearwells and reservoir 

• Fluoridation 

• Finished water pumping through north transmission pumping station 

As with the East Plant, primary power for the plant is provided by two power services from 

OPPD.  The plant is equipped with transfer switches to allow mobile diesel generators to 

provide backup power for the entire facility. 

 

 

 

 

 

 

 

 

 

 

 

 

 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  6 
May 2014 

 

 

 

 
 
 
 
 
 
 
 

 
(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 

 
 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  7 
May 2014 

 

 

 
 

Figure 2-2  West Plant Process Flow Diagram 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  8 
May 2014 

 

 

 
 
 
 
 
 
 
 
 

(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 
 
 
 
 
 
 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  9 
May 2014 

 

 

2.3 Energy Use 

Historical energy use at the Platte River Water Treatment Facility from fiscal years (FY) 1994/95 

through 2012/13 is summarized in Table 2-1 below. 

Table 2-1  Historical Energy Use - Fiscal Years 1994/95 Through 2012/13 

Fiscal Year KWHs 

Total 

Electrical 

Expense 

Cost/KWH 

Transmission 

Water 

Pumped, MG 

KWHs/MG 

94/95 12,222,000 $579,240 $0.0473 12,498 1,085.7 

95/96 13,066,200 $497,430 $0.0380 12,068 1,134.7 

96/97 13,834,800 $527,741 $0.0381 12,868 1,179.1 

97/98 14,301,000 $536,493 $0.0375 12,452 1,218.9 

98/99 14,187,600 $559,777 $0.0395 12,366 1,232.4 

99/00 16,619,400 $563,716 $0.0339 15,330 1,159.8 

00/01 17,933,855 $607,498 $0.0339 14,365 1,272.7 

01/02 17,736,544 $611,508 $0.0345 14,620 1,227.4 

02/03 17,388,000 $593,570 $0.0341 13,930 1,248.2 

03/04 14,817,999 $486,146 $0.0328 13,804 1,080.7 

04/05 14,741,967 $476,641 $0.0323 14,459 1,070.3 

05/06 15,409,798 $497,799 $0.0323 14,870 1,085.4 

06/07 13,754,897 $624,367 $0.0454 13,422 1,030.7 

07/08 12,922,744 $511,091 $0.0395 12,526 1,032.7 

08/09 13,435,153 $550,277 $0. 410 12,693 1,062.5 

09/10 12,416,349 $535,003 $0.0431 11,622 1,068.3 

10/11 13,044,422 $616,022 $0.0472 12,600 1,042.5 

11/12 13,723,854 $685,406 $0.0499 14,005 985.6 

12/13 12,830,832 $699,093 $0.055 13,218 972.6 

 

The trends of the summarized parameters are shown in Figures 2-3 through 2-7.   



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  10 
May 2014 

 

 

 

Figure 2-3  Volume of Water Pumped by Transmission Pumps per Fiscal Year 

 

The amount of water pumped by high service (transmission) pumps has fluctuated between 

about 11,620 MG and 15,330 MG.     

 

 

Figure 2-4  Total Electrical Expenses per Fiscal Year 

 

 

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

18,000
M

il
li

o
n

  G
a

ll
o

n
s

Fiscal Year

$0

$100,000

$200,000

$300,000

$400,000

$500,000

$600,000

$700,000

$800,000

D
o

ll
a

rs

Fiscal Year

Trendline 

Trendline 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  11 
May 2014 

 

 

 

Figure 2-5  Cost/KWH per Fiscal Year 

 

The total electrical expenses have ranged from a low of about $476,600 in FY 04/05 to a high of 

about $699,000 in FY 12/13.  The cost per KWH was lowest in FY 04/05 through 05/06 when it 

was $0.0323/KWH.  The highest historical cost per KWH was in FY 12/13 at a cost of 

$0.055/KWH.  Both parameters exhibit the same general increasing trend.   

 

 

Figure 2-6  Energy Usage in KWHs/Million Gallons per Fiscal Year 

$0.000

$0.010

$0.020

$0.030

$0.040

$0.050

$0.060
D

o
ll

a
rs

Fiscal Year

0

200

400

600

800

1,000

1,200

1,400

K
W

H
s/

M
G

Fiscal Year

Trendline 

Trendline 



 Facilities Master Plan, Chapter 4 
Water Treatment 

  

 

City Project No. 701353  12 
May 2014 

 

 

 

 

Figure 2-7  Energy Usage in Total KWHs Per Fiscal Year 

 

The energy usage shown in KWHs/MG and total KWHs per year reveals the same general 

downward trend over the historical time period.  The KWH/MG has consistently fallen each year 

from about 1,080 KWH/MG in FY 03/04 to 973 KWH/MG in FY 12/13.  The downward trends of 

these parameters show the effectiveness of LWS’s improvements in efficiencies and demand 

management.   

High service pumping is a primary area of energy use at the treatment facilities and within the 

distribution system.  The power used at the Platte River Water Treatment Facility is supplied by 

OPPD.  LWS has developed specific combinations of pumps to be used in different scenarios to 

control energy uses and power charges.  The pump combinations are dictated by parameters 

such as: 

• Pumping season and Off-Peak or On-Peak hours 